
Page 1 - NUMBER 2681-BPZMQC

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 2681-BPZMQC

Issue Date: June 16, 2020

685109 Ontario Limited
2 Bales Drive West
East Gwillimbury, Ontario
L0G 1V0

Site Location: 17551 Woodbine Avenue
East Gwillimbury Town, Regional Municipality of York
L9N 0L2

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

establishment, usage and operation of new non-municipal sewage works, for the treatment of sanitary sewage 
from the above noted Site Location and disposal of effluent to onsite drainage feature ultimately discharging to 
the Black Creek via a Sewage Treatment Plant and Final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Tertiary

Details of Service Area:

Type of Occupancy: Retail, Commercial, Industrial, Office

Type and Number of Units: One (1) Office building with a total building area of 7245 square metres, 

two (2) Industrial buildings with a total building area of 8545 square metres, ten (10) Commercial 
buildings consisting of six (6) retail outlets and four (4) restaurants with a total building area of 6440 
square metres;

Design Capacity of Sewage Treatment Plant:

Design Capacity with All Treatment Trains in 
Operation

Works

Rated Capacity 170 m
3
/d



Page 2 - NUMBER 2681-BPZMQC

Works:

Preliminary Treatment System

Raw Sewage Equalization Tank

- one (1) pre-cast concrete equalization tank with a total capacity of 50 cubic metres, receiving raw 
sewage from the sewage pumping station via forcemain, complete with two submersible pumps 
(operating in alternating duty/ standby), rated for 7.57 litres per second each at 5 metres total dynamic 
head (TDH), pumping raw sewage to the Sequencing Batch Reactor (SBR) described below, at a feed 
flow rate of 3.125 litres per second (L/s) per basin (6.25 L/s combined) when level in the balance tank is 
above the low level during the fill cycle or at a flow rate of 4.34 L/s per basin (8.68 L/s combined) if the 
level in the balance tank rises to the SBR trigger point until level reduces to low-level mark;

Secondary Treatment System

Modified Sequencing Batch Reactor

- one (1) dual train Aslan Modified Sequencing Batch Reactor (ASL-MSBR), an intermittent cycle 
extended aeration system (ICEAS) consisting of two (2) basins, each with dimensions of 9.00 metres X 
3.65 metres X 4.60 metres, rated for average flow rate of 85 cubic metres per day (peak dry weather flow 
of 112 cubic metres per day, peak wet weather flow of 120 cubic metres per day); dissolved oxygen and 
mixed liquor suspended solids probes; chemical feed system; aeration system with dedicated blower 
package for each basin; decanter mechanism; waste sludge pump; alarm system; decanting the 
supernatant into the Treated Effluent Equalization Tank, described below and periodically discharging 
metered amount of waste sludge to sludge holding tank described below;

Treated Effluent Equalization Tank 

- one (1) pre-cast concrete pump chamber with a total capacity of 27 cubic metres, receiving treated 
effluent from each basin of ASL-MSBR for 30 - 60 minutes each cycle, equipped with two sewage 
pumps, providing flow balancing and flocculation time for alum prior to pumping to the Tertiary 
Filtration System, described below;

Tertiary Treatment System

Tertiary Filtration System

-  an ultrafiltration (UF) filter with back-pulsing of the UF system integrated into the system, located in 
the accompanying building, discharging treated effluent to the Ultraviolet Disinfection System, described 
below and backwash water directed to the ASL-MSBR pre-react chamber;

Disinfection System

Ultraviolet Disinfection System

- an ultraviolet (UV) disinfection system, housed in the plant control building, discharging disinfected 
effluent to the onsite drainage feature ultimately discharging to the Black Creek;

Sludge Management System

Aerobic Sludge Digestion System

- one (1) aerobic sludge digestion system with a total capacity of 22 cubic metres, receiving inflow from 



Page 3 - NUMBER 2681-BPZMQC

each ASL-MSBR basin for further stabilization of the waste sludge to achieve a total of 45 days of 
digestion, returning the supernatant to the Raw Sewage Equalization Tank, described above, and 
equipped with sludge transfer pump system for pumping thickened sludge to sludge hauler trucks to be 
hauled to the York Region sludge facilities.

including all other mechanical system, electrical system, instrumentation and control system, standby power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only;

all in accordance with supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 1.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing 
to the Sewage Treatment Plant that year;

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;2.

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered 3.
sample and includes carbonaceous and nitrogenous oxygen demands;

"Bypass" means diversion of sewage around one or more treatment processes, excluding Preliminary 4.
Treatment System, within the Sewage Treatment Plant with the diverted sewage flows being returned to 
the Sewage Treatment Plant treatment train upstream of the Final Effluent sampling point(s) and 
discharged via the approved effluent disposal facilities;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in 5.
an unfiltered sample; 

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of 6.
Part II.1 of the EPA;

"District Manager" means the District Manager of the appropriate local district office of the Ministry 7.
where the Works is geographically located; 

"E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of 8.
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or 
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development, 
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on 
the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate 
thermotolerant species). Depending on the procedure used, data are reported as either colony forming units 
(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for 



Page 4 - NUMBER 2681-BPZMQC

tube or multi-well methods);

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19;9.

"Equivalent Equipment" means alternate piece(s) of equipment that meets the design requirements and 10.
performance specifications of the piece(s) of equipment to be substituted;

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or 11.
Overflow.  An Event ends when there is no recurrence of Bypass or Overflow in the 12-hour period 
following the last Bypass or Overflow.  Overflows and Bypasses are separate Events even when they occur 
concurrently;

"Final Effluent" means effluent that is discharged to the environment through the approved effluent 12.
disposal facilities, including all Bypasses, that are required to meet the compliance limits stipulated in the 